www.raider.bg

11. PARTS ILLOSTRATION

a9 40 41 42 43




RADER

PARTS LIST

No Designation Q'ty No Designation Q'ty
1 Bolt M8X 110 4 29 | Nut M8 1
2 Cylinder head 1 30 cataitance 1
3 Cylinder head gasket 1 31 Fan 1
4 Valve plate 1 32 | Circlip 1
5 Valve gasket 1 33 | Fancover 1
6 Cvlinder 1 34 | Circlip 2
7 Cylinder gasket 1 35 | Locating pin 2
8 Pistonring 3 36 | Valveclack 1
9 Piston pin 1 37 | Air filter 1

10 Piston 1 38 Connector 1
11 Screw M5 X14 4 39 | Dischange pipe 1

12 | Handhold 1 40 | Release pipe 1

13 Breath pipe 1 41 Pressure switch 1

14 Connecting rod 1 42 | Pressure gauge 1

15 | Rubber gasket 1 43 | Outletvalve 2

16 Screw m5 X 14 6 44 Switch bracket 1

17 Crank case cover 1 45 Connector nut 1

18 Oil leveler washer 1 46 | Dischang connect 1

19 Oil leveler 1 47 | Unilateralism valve 1

20 | Bolt M8X22-right 1 48 | Aiartank 1

21 Crank 1 49 | Bolt M8 X25 1

22 Crank case 1 50 | Washer foot 1

23 Motor 1 51 Washer 8 1

24 | Sealing ring 1 52 | Nut8 1

25 | Brearing 6204RS 1 53 | Draincock 1

26 | Brearing 6202RS 1 54 | Wheel 2

27 Corrugated washer 1 55 | coverpiece 2

28 Motor bracket 1

12, LISTOF GOODS

No

Designation

Qty

Air compressor

Air filter

Breath pipe

Rubber gasket

| |[W | |-

Operation manual

Ll Ll Bl Ll )






